



Natural Stone Collection.

Physical Analysis Report

Ada Titanium Travertine

Test result of stone materials [Building Materials]

Characteristics / Description of the test			Standard	Standard limit	Test result
1	Pressure resistance	Dry[kg/cm2]	ASTMC170	According to the publication 101	229
		Wet[kg/cm2]			159
2	Density	Appearance	ASTMC127	-----	2.58
3	Percentage of water absorption		ASTMC127	-----	2.80